

## Certificate Of Analysis

**Product No.** B603592  
**Product Name:** Gelatin  
**CAS NO.** 9000-70-8  
**Lot No.**  
**Inspection Date:**  
**Reinspection Date:**

Test	Specification
(SO <sub>3</sub> )Sulfite	Passes test
Arseni(As)	0%-0.0003%
Ash	0%-3%
gel strength , Bloom g	>=250
Heavy metals	0%-0.01%
Loss on drying	0%-17%
Odour and insoluble matter	pass

Manager of Quality Control

